

# Update on Therapy for Narcolepsy

Michael J. Thorpy, MD

## Address

Sleep-Wake Disorders Center, Montefiore Medical Center, Bronx, NY, USA

Email: thorpy@aecom.yu.edu

<sup>2</sup>Albert Einstein College of Medicine, 111 East 210th, St. Bronx, NY 10467, USA

© Springer Science+Business Media New York 2015

This article is part of the Topical Collection on *Sleep Disorders*

**Keywords** Narcolepsy · Cataplexy · Sleepiness · Hypocretin · Treatment · Modafinil · Armodafinil · Sodium oxybate · Methylphenidate · Dextroamphetamine · Lisdexamfetamine · Venlafaxine · Methamphetamine

## Opinion statement

Narcolepsy is a severe, incurable, neurological disorder that is treated by pharmacological management of its symptoms. The main symptoms are excessive daytime sleepiness (EDS) and cataplexy, although additional symptoms that may require treatment include sleep paralysis, hypnagogic hallucinations, and disturbed nocturnal sleep. Sodium oxybate and modafinil/armodafinil are the first-line treatments for EDS, and sodium oxybate for cataplexy. Sodium oxybate treats all the symptoms of narcolepsy, whereas modafinil is effective for EDS only. Alternative medications for EDS include methylphenidate or amphetamines such as dextroamphetamine, lisdexamfetamine, methamphetamine, or combination amphetamine salts. Non-FDA approved medications for cataplexy include norepinephrine reuptake inhibitors such as venlafaxine or atomoxetine. Combination therapy can be more effective for sleepiness such as sodium oxybate and modafinil/armodafinil. Medication for narcolepsy is generally well tolerated and usually required life-long although does not eliminate all symptoms of narcolepsy.

## Introduction

Narcolepsy, an underdiagnosed, incurable, chronic neurologic disorder, produces dysregulation of the sleep-wake cycle with excessive daytime sleepiness and rapid eye movement (REM) sleep phenomena including cataplexy, hypnagogic hallucinations, sleep paralysis, and frequent, vivid, and often bizarre dreams. The USA prevalence of narcolepsy is 0.05 % of the general population [1, 2].

The loss of hypocretin-producing neurons characterizes narcolepsy with cataplexy [3], as do specific genotypes such as human leukocyte antigen DQB1\*0602

and to a lesser extent T cell receptor polymorphisms implicated in autoimmune pathways [4]. Two types of narcolepsy are currently recognized in the revised International Classification of Sleep Disorders (ICSD-3) diagnostic criteria [5]. Type 1 narcolepsy, based upon the actual or presumed loss or reduction of hypocretin, has either cataplexy or a reduction in measured cerebrospinal fluid (CSF) hypocretin-1 level. In contrast, type 2 narcolepsy is determined by the absence of both cataplexy and, if a spinal tap was performed, reduced csf

hypocretin levels, and is dependent upon polysomnographic evidence.

The clinical features comprise a main symptom pentad of excessive daytime sleepiness (EDS), cataplexy, hypnagogic/hypnopompic hallucinations, sleep paralysis, and disturbed nighttime sleep (DNS). Patients can have various combinations of all five symptoms, but the most common symptom, and often the first to appear, is EDS, which is present in all patients. Automatic behavior episodes due to sleepiness are common in narcolepsy. Cataplexy occurs in approximately 70 % of narcolepsy patients and may not appear until weeks or months after onset of EDS; it is the pathognomonic symptom for narcolepsy [6]. DNS, with abnormal findings on polysomnography, occurs in up to 90 % of patients and is characterized by awakenings/arousals after sleep onset, increased stage 1 sleep, and frequent sleep stage shifts [7•]. The symptoms of sleep paralysis and hypnagogic/hypnopompic hallucinations are not as prevalent as the other symptoms, but, along with other REM phenomena, aid in making the diagnosis. Other REM phenomena, although not included in the pentad, include frequent vivid, bizarre, lucid and delusional dreams, nightmares, and dreams during naps [8•, 9, 10]. Symptoms of REM behavior disorder (RBD) may also be present in up to 36 % of narcolepsy patients, but are usually not a primary complaint, and RBD or REM without atonia (RWA) may more likely be recognized during polysomnography [11, 12]. A recent study reported that, in addition to symptoms of the narcolepsy pentad, 42.9 % of patients complained of trouble functioning or concentrating during the day and that one quarter of patients (25.8 %) reported difficulties with activities of daily living [13].

Although narcolepsy can have an onset at any age, it is usually within the first two decades of life, with a median age of onset of 16 years [14, 15]. It typically remains undiagnosed until many years after initial symptom onset [16•]. Narcolepsy in children often differs from that in adults, with increased 24-h sleep close to disease onset, hyperactivity, and cataplexy that may not be emotionally induced and may resemble puppet-like movements [17].

Most patients require lifelong pharmacologic management, and practice parameters for the treatment of narcolepsy have been developed, but not since 2007 [18, 19]. Behavior modifications such as good sleep hygiene including maintaining a regular sleep schedule and scheduling short naps (15–20 min) distributed across the day may have favorable effects on daytime performance for patients with narcolepsy. There is no

established behavioral treatment for cataplexy, although patients can predict some situations likely to trigger cataplexy attacks and act accordingly. Thus, behavioral treatment may have some complementary benefits to pharmacologic treatment.

Medications have been approved for the treatment of specific symptoms of narcolepsy, as well as several that are not approved but are used off-label because of their recognized utility in managing symptoms (Table 1). Of the US Food and Drug Administration (FDA)-approved drugs for narcolepsy, methylphenidate, amphetamines, and modafinil/armodafinil are approved only for EDS, and sodium oxybate, the sodium salt of gamma-hydroxybutyrate, is approved for both EDS and cataplexy in adults [20]. Published recommendations also suggest its use for disrupted sleep and as an option for hypnagogic hallucinations and sleep paralysis [19]. In Europe, armodafinil and amphetamines have not been approved for narcolepsy by the European Medicines Agency (EMA). Although not approved by the FDA, medications such as selective serotonin reuptake inhibitors (SSRIs), serotonin–norepinephrine reuptake inhibitors (SNRIs), and tricyclic antidepressants (TCAs) are recommended for cataplexy and to a lesser extent for hypnagogic hallucinations and sleep paralysis, and hypnotics as an option for DNS [19]. Therapies approved in the Europe by the EMA include sodium oxybate for the treatment of narcolepsy with cataplexy in adults, modafinil to promote wakefulness in adults with narcolepsy, and immediate-release methylphenidate for the treatment of narcolepsy in adults when modafinil is ineffective and in children >6 years of age. Selegiline, a monoamine oxidase inhibitor, is used in Europe as an option for EDS, as well as other drugs not currently available in the USA including mazindol, ritanserin, and reboxetine. Mazindol, an imidazolidine derivative that blocks dopamine and norepinephrine reuptake that may be effective for EDS and cataplexy [21], is only available in France. Ritanserin, a serotonin-2 antagonist with potential efficacy for EDS, and reboxetine, a norepinephrine reuptake inhibitor, may be effective for cataplexy [19].

There are several new approaches to therapy such as the histamine receptor inverse agonist/antagonist pitolisant [22], which is available in Canada but not in the USA, as well as experimental therapies including JZP-110 from Jazz Pharmaceuticals [23, 24] and hypocretin-based therapies such as hypocretin cell transplantation [25] or intranasal administration of hypocretin [26]. Future potential treatment could include viral vector hypocretin gene transfer [27].

**Table 1. Medications used in the treatment of narcolepsy**

Drug	Starting daily dose (mg)	Maximum daily dose (mg)	Comments
Norepinephrine reuptake inhibitors, including SSRIs, SNRIs, and TCAs			Cardiovascular and sexual side effects
Venlafaxine	37.5	300	Rebound cataplexy can occur on discontinuation. Available in an extended release formulation
Atomoxetine	10	80	Usually given twice per day
Amphetamine salts (Adderall)	20	60	A combination of four amphetamine salts
Methamphetamine (Desoxyn)	15	60	The strongest amphetamine with strong abuse potential
Dextroamphetamine (Dexedrine)	30	60	Often used as PRN dosing for additive EDS benefit
Lisdexamfetamine (Vyvanse)	20	70	May be better tolerated than other amphetamines
Methylphenidate (Ritalin, Concerta/Methylin, Equasym XL)	30	60	Preferable before using amphetamines
Dexmethylphenidate (Focalin)	5	20	The <i>d-threo</i> -enantiomer of racemic methylphenidate
Modafinil (Provigil)	200	400	First-line medication for EDS
Armodafinil (Nuvigil)	150	250	First-line medication for EDS. Longer acting than modafinil
Sodium oxybate (Xyrem)	4.5 g/night	9.0 g/night	First line medication for either EDS or cataplexy
Selegiline (Eldepryl, Zelapar)	20	40	Used mainly in Europe. Breaks down to amphetamine derivatives. Needs a low tyramine diet
Mazindol	1	6	A tricyclic, anorectic, nonamphetamine stimulant
Pitolisant	10	40	Not available in the USA A selective histamine H3 receptor inverse agonist Not available in the USA

*SNRIs* serotonin–norepinephrine reuptake inhibitors, *SSRIs* selective serotonin reuptake inhibitors, *TCAs* tricyclic antidepressants

## Treatment

Treatment decisions are driven by the presence of EDS alone or EDS with other REM-sleep phenomena and additional symptoms, since a single therapy that is effective for multiple symptoms is usually preferable than using different drugs for individual symptoms [28•]. Sodium oxybate is only approved in adults for EDS with or without cataplexy; however, evidence indicates its utility for DNS and as an option for other REM-sleep phenomena such as frequent disturbing dreams and nightmares, hypnagogic hallucinations, and sleep paralysis [18, 19].

### EDS as the sole initial symptom

EDS is most often the presenting symptom, and when it occurs without cataplexy, the considerations include the use of modafinil/armodafinil or sodium

oxybate. Most narcolepsy drugs for EDS are FDA-controlled substances, schedules II, III, or IV, which may be disconcerting to both patients and physicians; for modafinil/armodafinil because of concern with addiction or abuse potential; and for sodium oxybate because of the greater burden of record keeping.

When starting a patient on medication for the first time, considerations will include whether the patient is on an oral contraceptive agent, as modafinil/armodafinil increases the metabolism of ethinylestradiol and therefore may render it ineffective, and so another form of contraception is recommended [29, 30]. If the patient is a young adult, or a mother of young children, sodium oxybate may not be recommended if the patient is unwilling to avoid alcohol, has a very irregular sleep-wake schedule, needs to awaken frequently at night to attend to a child, or is taking other sedative medications.

---

## Sodium oxybate

While no drugs are FDA-approved for the symptoms of the pentad other than EDS and cataplexy, their presence in patients should result in consideration of medications that can either be used to supplement those for EDS and cataplexy or that address the widest possible group of symptoms. If additional narcolepsy features are present such as disturbed nighttime sleep, frequent unpleasant dreams, hypnagogic hallucinations, or sleep paralysis, then sodium oxybate would be an appropriate first choice medication. The usual starting dose is 4.5 g in divided doses, the second 2 1/2 to 4 h after the first dose. Food should not be taken within 2 h of taking the drug. Side effects may include headache or nausea, which is usually self-limited within a few days, although rarely a dose reduction may be required. Side effects are usually mild to moderate at worst, but patients may develop nausea, confusion, anxiety, depressive symptoms, restless legs syndrome (RLS), and sleepwalking, or enuresis that may limit its use. In clinical practice, the confusion and neuropsychiatric effects at treatment initiation have been found to be due, at least in part, to a dose that does not rapidly induce sleep, as some patients may take up to 2 h to fall asleep after dosing, thereby causing symptoms of confusion and incoordination in the patient who is still ambulatory at that time. A more rapid increase in dose can improve this situation, and titration to clinical effect is a critical component of patient management with sodium oxybate. An unpleasant taste may be due in part to the sodium salt effect of the sodium oxybate solution and can be masked by mixing the solution with a flavored water, but not a juice, which may reduce the efficacy of the medication. Although best taken on an empty stomach, as a meal may reduce the efficacy, sometimes, the addition of small amount of food, such as a cracker, may help mask the taste. An oral antiemetic such as a 5-HT<sub>3</sub> antagonist (e.g., ondansetron) has been used clinically in some patients to help control the nausea. It may be necessary to limit the use of sodium oxybate in patients with cardiovascular disease because of its high salt content. However, anecdotally, sodium oxybate has been used with salt restriction and diuretics, although the efficacy and safety of this combination need to be confirmed.

Sodium oxybate is a schedule III controlled substance (less potential for abuse, but may lead to moderate or low physical dependence or high psychologic dependence). Initial concerns regarding abuse have not been borne out since its approval [31•], and its low abuse in patients may be due by the requirement of central pharmacy dispensing in the USA. Although its dosing

regimen can be of concern to physicians, in clinical practice, patients are usually not bothered by taking the medication twice at night. Although equal split dosing is recommended, some patients do well with a single nightly dose, while in others, the first and second dose amounts have been adjusted according to clinical needs without loss of efficacy [32]. Although gamma-hydroxybutyrate including sodium oxybate related deaths have been reported, these events are mainly related to overdose, illicit use, or in association with concomitant utilization of other sedative drugs [33].

Central and obstructive sleep apnea syndromes should be determined before prescribing sodium oxybate and, if present, treated prior to initiating sodium oxybate. Treatment, usually by CPAP, should be optimized before initiating treatment with sodium oxybate, which can precipitate or exacerbate OSA [34]. However, sodium oxybate can increase weight loss in patients with narcolepsy, which could benefit any obstructive apnea that is present [35].

### Modafinil/armodafinil

Modafinil/armodafinil will treat the EDS effectively but has no effect on other narcolepsy REM phenomena. Because of the longer half-life and the once-a-day dosing, armodafinil is usually the first-line medication for treating EDS. The usual starting dose is 150 mg; however, if the patient is drug naive or sensitive to medications, a starting dose of 50 mg can be given with titration to an effective dose. Most patients with narcolepsy and severe sleepiness require the maximally approved dose of 250 mg of armodafinil. Dose forms include 50, 150, 200, and 250 mg. The newer formulation of armodafinil 250 mg is clinically equivalent to two tablets of modafinil 200 mg, and therefore cheaper; however, if armodafinil is not approved by the insurance carrier, generic or brand modafinil can be prescribed, although the cost for 400 mg is more than that for 250 mg of armodafinil. The medication is usually taken as early as possible in the morning, preferably with some water before getting out of bed, to allow the onset of action before breakfast is taken, as food will delay the absorption and reduce the maximum blood concentration. The medication is usually well tolerated, however side effects may include headache or nausea, which are usually self-limited within a few days, although rarely a dose reduction may be required. In women of child-bearing age on an oral contraceptive agent, an increased dose of ethinylestradiol up to 50 µg/day, an all progestone oral contraceptive, or an alternative method for birth control should be employed. Modafinil/armodafinil are schedule IV controlled substances (a low potential for abuse relative to the drugs or other substances in schedule III).

### Initial concurrent EDS and cataplexy presentation

As modafinil/armodafinil and most of the stimulant drugs used to treat EDS have little effect on cataplexy or other REM sleep-associated symptoms, and most anticataplectic medications have little beneficial effect on EDS, single drug therapy usually involves sodium oxybate [19]. Sodium oxybate is usually started at a total dose of 4.5 g with an approximately weekly increase by 1.5 g to

an effective dose that is typically between 6 g and the maximal dose of 9 g. Sodium oxybate is very effective for cataplexy and may be the most effective medication available for that symptom; however, EDS may require the addition of synergistic medications such as modafinil/armodafinil. The combination of sodium oxybate plus modafinil has been shown to be the most effective combination for EDS in randomized clinical trials [36].

To summarize initial treatment selection, for most patients, the first step requires an agent that is effective for treating daytime sleepiness. If EDS is present in the absence of cataplexy, treatment can be initiated with monotherapy using either modafinil or sodium oxybate, with the latter a better choice if any ancillary features of narcolepsy are present (sleep paralysis, hypnagogic/hypnopompic hallucinations, DNS, nightmares, etc.). When both EDS and cataplexy occur concurrently, sodium oxybate is the first choice with subsequent addition of modafinil/armodafinil if necessary.

### Inability to initiate treatment with modafinil/armodafinil or sodium oxybate

#### Methylphenidate

Treatment may require the use of other agents if modafinil/armodafinil or sodium oxybate cannot be used. For EDS, the considerations would be one of the stimulants, either methylphenidate or one of the amphetamine drugs. Methylphenidate and the amphetamines were available before the new agents such as modafinil/armodafinil and sodium oxybate. Their usefulness is primarily for EDS, since except for some mild cases, they have not been shown to be effective for cataplexy or the other symptoms of narcolepsy. Although cheaper than the newer alternatives, their usefulness is limited by their abuse potential and side effect profile [37].

Methylphenidate has now been relegated to second-line therapy, with amphetamines and mazindol as third-line therapy, the latter only in France, since there are few clinical trial data available on their efficacy and safety [19]. When a patient cannot take modafinil or armodafinil or sodium oxybate, then methylphenidate, because of a slightly better safety profile, may be the initial choice at a dose of 10 mg, or extended release form, 20 mg once a day. These doses can be titrated to a recommended maximum dose of 60 mg/day. Higher than recommended doses in narcolepsy patients, such as 60 mg/day for methylphenidate, have been associated with more frequent hospitalizations, cardiac arrhythmias, and psychiatric disturbances [37]. Dexmethylphenidate is the *d-threo*-enantiomer of racemic methylphenidate hydrochloride, which is a 50:50 mixture of the *d-threo* and *l-threo*-enantiomers and produces similar stimulation as methylphenidate.

#### Amphetamines

Dextroamphetamine, lisdexamfetamine, methamphetamine, and methylphenidate are schedule II controlled substances (high potential for abuse which may lead to severe psychologic or physical dependence). Although excessive dosage and associated adverse effects of stimulant medications have been reported in narcolepsy [37], in clinical practice, patients with narcolepsy rarely abuse drugs for narcolepsy or develop addictions [38, 39]. This may in part be

due to an effect on the reward system that predisposes to the reduced addiction associated with hypocretin loss [40]. Other side effects include potential for cardiovascular events including stroke, myocardial infarction, elevated blood pressure and heart rate, and psychiatric symptoms, including psychosis and mania. Growth suppression can occur in children [41].

Dextroamphetamine, which is FDA approved for narcolepsy, is available in 5 mg tablets given three to four times a day or 5, 10, or 15 mg sustained release capsules once a day. Maximum doses of 60 mg are recommended.

Alternative amphetamine treatment might involve a combination amphetamine medication such as Adderall, which may have fewer side effects than dextroamphetamine alone. Adderall contains four amphetamine agents: racemic amphetamine aspartate monohydrate, racemic amphetamine sulfate, dextroamphetamine saccharide, and dextroamphetamine sulfate in equal amounts. It is a dopamine and norepinephrine-releasing agent, mildly serotonergic, and available in two formulations: an instant release (IR) and extended release (XR) form. The IR form is FDA-approved for narcolepsy, whereas the XR formulation is not indicated for narcolepsy. It is available in multiple IR and XR capsule dose forms. Most patients seem to prefer the XR, once-a-day formulation. A starting dose of 20 mg XR is appropriate and can be adjusted accordingly.

Lisdexamfetamine is not FDA-approved for narcolepsy but is often used as it is better tolerated in some patients than other amphetamines. It is available in multiple capsule forms from 10 to 70 mg and is recommended at a starting dose of 30 mg once a day taken with or without food.

Methamphetamine is regarded as the strongest of the amphetamines but also has a greater abuse and side effect potential. It is not FDA-approved for narcolepsy and is only used in the severest of patients who do not respond to other medications. It is only available in 5 mg tablets.

---

### Norepinephrine reuptake inhibitors

Norepinephrine reuptake inhibitors (NRIs) are not FDA-approved for narcolepsy and have no effect on EDS. Few data exist regarding the efficacy of SSRIs, SNRIs, and TCAs on cataplexy [42]. However, in clinical practice, case reports have suggested that they can be effective for cataplexy [43–45], especially those medications with the strongest norepinephrine reuptake inhibition. SNRIs are widely used for cataplexy, particularly venlafaxine, which may be effective for cataplexy within 48 h at low doses. Because of its short duration of action, the extended-release form is preferable, starting at a low dose (37.5 mg), but higher doses are often needed (75–300 mg). However, SNRIs are limited by side effects that can include insomnia, mental stimulation, and reduced sexual function, and may precipitate other sleep disorders such as RBD [46] and RLS [47]. These anticataplectic agents can induce status cataplecticus if stopped suddenly [48]. However, they can be useful as an alternative to sodium oxybate. If cataplexy or EDS is severe, initiating the patient on sodium oxybate plus venlafaxine (for cataplexy) or sodium oxybate plus modafinil (for EDS) is a reasonable initial plan until the sodium oxybate is effective, at which point the other medication may be able to be tapered off.

Alternative SNRIs include atomoxetine, which is available in multiple dose forms from 10 to 100 mg capsules. Starting doses are 10 mg once a day, or in three divided doses up to a maximum of 80 mg a day.

Other SSRIs or TCAs that were more commonly used in the past include fluoxetine, protriptyline, and clomipramine, but these have largely been replaced because of improved efficacy and reduce side effects of the SNRIs.

## Maintenance therapy

Once therapy has been initiated, frequent adjustments are usually necessary particularly in the first few months. Sodium oxybate is increased at approximately weekly intervals by 1.5 g per night, but the increase should be quicker in patients with severe symptoms or slower in those with initial adverse effects. The usual effective dose for EDS and cataplexy is between 6 and 9 g per night. If EDS is not controlled by sodium oxybate, modafinil/armodafinil can be added. Rarely, cataplexy may not be controlled by sodium oxybate, and an SNRI such as venlafaxine may be added.

Patients on modafinil may find a midday dose improves duration of effect into the evening, for example 200 mg in the morning and 200 mg at noon [49]. If insurance allows, 400 mg in the morning and 200 mg at noon for a total dose of 600 mg may be most helpful for some patients [49]. For patients only on modafinil/armodafinil when maximum dosage has been reached if EDS is still a concern, a small dose of short acting stimulant can be added, "as needed." For example, methylphenidate 10 mg or dextroamphetamine 5 mg early morning if morning alertness is a concern or late afternoon if evening alertness needs to be attained. Behavioral measures such as naps, avoiding sedentary activities, and avoiding driving or dangerous work situations should also be considered in these cases.

## Narcolepsy in special conditions

### Children

Pediatric recommendations for the treatment of narcolepsy have not been established, and while few drugs have been evaluated for efficacy or toxicity in children, treatment of pediatric narcolepsy is generally considered similar to that of adults [50•]. Other than amphetamines and methylphenidate, no other medications have been approved by the FDA for the treatment of narcolepsy in children. In Europe, the EMA has only approved methylphenidate immediate release for the pediatric population. Severe rashes, although rare in clinical practice, may be more likely to occur in children on modafinil/armodafinil [29, 30]. Reports of children with narcolepsy suggest efficacy and tolerability of modafinil for EDS, venlafaxine for cataplexy, and sodium oxybate for most symptoms, although multiple medications may need to be used in some patients [51–53]. Once-a-day armodafinil may be a first-choice medication for children especially in children who may miss the second dose of modafinil at lunch, or if sleep onset insomnia due to the second



modafinil dose is a concern. A behavioral approach to control sleepiness by regularly scheduled naps can be helpful, but if cataplexy impacts quality of life or safety issues, sodium oxybate should be initiated.

### Narcolepsy in the elderly

Treatment for narcolepsy is usually no different in the elderly. The choice of methylphenidate or amphetamines is less than optimal in an older population, since these drugs are contraindicated in patients with cardiovascular disorders and glaucoma. Some anticataplectic medications, such as the TCAs, can be of concern in an older population due to the risks associated with their sedating effect, confusional state, urinary retention, and potential for cardiac arrhythmias and induction of orthostatic hypotension [54].

### Pregnancy

Narcolepsy drugs have a schedule C classification for pregnancy (i.e., risk cannot be ruled out), yet the risks of toxicity resulting from utilization of narcolepsy drugs during pregnancy are often overestimated, with little or no evidence for teratogenicity at therapeutic doses [55•]. Healthy women going through pregnancy without medications have a 2 % risk of fetal malformation [56], similar to that of narcolepsy patients. The decision to continue or withhold narcolepsy medications during pregnancy should be made by an informed patient after weighing the risks and benefits. Although ideally, patients should discontinue medication during all of conception and pregnancy, this may not be possible, especially if the pregnancy is unplanned. Management options include staying on medication with dose reductions, changing medication if appropriate, or stopping the medication. However, treatment cessation may not be advisable in some patients if narcolepsy symptoms are severe and there is a risk of injury to the mother or fetus or an inability to manage daily activities.

There is little information available on the use of narcolepsy medications in nursing mothers. Modafinil, methylphenidate, amphetamines, and antidepressants have no specific contraindications in nursing mothers. Hypnotics are contraindicated in nursing mothers due to the depressant effect in the infant, so similarly, it would be wise to avoid using sodium oxybate. It is not known whether sodium oxybate is excreted in human milk [20]. However, sodium oxybate has a short half-life of only about 60 min, and in clinical practice, some mothers have expressed milk before their nightly dose to give to the infant.

## Summary

Narcolepsy remains a challenging disease for both diagnosis and treatment. There are no curative treatments but only symptom control. The challenge of treatment can be lessened if an appropriate and careful approach is used when considering treatment options. Sodium oxybate and modafinil/armodafinil are the first-line medications for the treatment of narcolepsy. When used effectively they can greatly reduce the

impact of EDS and eliminate or nearly eliminate cataplexy. Second-line medications include the stimulant, methylphenidate and third-line amphetamines for EDS; and second-line the NRIs for cataplexy. Combination therapy is often necessary to obtain maximal symptom relief.

## Compliance with Ethics Guidelines

### Conflict of Interest

Michael J. Thorpy declares the receipt of honoraria and consulting fees from Jazz Pharmaceuticals, Inc. and Cephalon, Inc. (now Teva Pharmaceutical Industries, Ltd.).

### Human and Animal Rights and Informed Consent

This article does not contain any studies with human or animal subjects performed by the author.

## References and Recommended Reading

Papers of particular interest, published recently, have been highlighted as:

- Of importance

1. Majid H, Hirshkowitz M. Therapeutics of narcolepsy. *Sleep Med Clin*. 2010;5:659–73.
2. Ohayon MM. Epidemiology of narcolepsy. In: Bassetti C, Billiard M, Mignot E, editors. *Narcolepsy and hypersomnia*. New York: Informa Healthcare; 2007. p. 125–32.
3. Nishino S, Ripley B, Overeem S, Nevsimalova S, Lammers GJ, Vankova J, et al. Low cerebrospinal fluid hypocretin (Orexin) and altered energy homeostasis in human narcolepsy. *Ann Neurol*. 2001;50:381–8.
4. Faraco J, Lin L, Kornum BR, Kenny EE, Trynka G, Einen M, et al. ImmunoChip study implicates antigen presentation to T cells in narcolepsy. *PLoS Genet*. 2013;9:e1003270.
5. American Academy of Sleep Medicine. *International classification of sleep disorders—third edition (ICSD-3)*. Rochester: American Academy of Sleep Medicine; 2014.
6. National Institute of Neurological Disorders and Stroke. *Narcolepsy fact sheet*. February 16, 2014. [http://www.ninds.nih.gov/disorders/narcolepsy/detail\\_narcolepsy.htm#241213201](http://www.ninds.nih.gov/disorders/narcolepsy/detail_narcolepsy.htm#241213201).
7. Roth T, Dauvilliers Y, Mignot E, Montplaisir J, Paul J, Swick T, et al. Disrupted nighttime sleep in narcolepsy. *J Clin Sleep Med*. 2013;9:955–65.
8. Leu-Semenescu S, De Cock VC, Le Masson VD, Debs R, Lavault S, Roze E, et al. Hallucinations in narcolepsy with and without cataplexy: contrasts with Parkinson's disease. *Sleep Med*. 2011;12:497–504.
9. Wamsley E, Donjacour CE, Scammell TE, Lammers GJ, Stickgold R. Delusional confusion of dreaming and reality in narcolepsy. *Sleep*. 2014;37:419–22.
10. Pisko J, Pastorek L, Buskova J, Sonka K, Nevsimalova S. Nightmares in narcolepsy: underinvestigated symptom? *Sleep Med*. 2014;15(8):967–72.
11. Nightingale S, Orgill JC, Ebrahim IO, de Lacy SF, Agrawal S, Williams AJ. The association between narcolepsy and REM behavior disorder (RBD). *Sleep Med*. 2005;6:253–8.
12. Frauscher B, Ehrmann L, Mitterling T, Gabelia D, Gschliesser V, Brandauer E, et al. Delayed diagnosis, range of severity and multiple sleep comorbidities: a clinical and polysomnographic analysis of 100 patients of the Innsbruck narcolepsy cohort. *J Clin Sleep Med*. 2013;9:805–12.
13. Carter LP, Acebo C, Kim A. Patients' journey to a narcolepsy diagnosis: a physician survey and retrospective chart review. *Postgrad Med*. 2014;126:216–24.
14. Dauvilliers Y, Montplaisir J, Molinari N, Carlander B, Ondze B, Besset A, et al. Age at onset of narcolepsy in

A comprehensive article describing in detail the clinical and polysomnographic features of disturbed sleep in narcolepsy.

- two large populations of patients in France and Quebec. *Neurology*. 2001;57:2029–33.
15. Okun ML, Lin L, Pelin Z, Hong S, Mignot E. Clinical aspects of narcolepsy–cataplexy across ethnic groups. *Sleep*. 2002;25:27–35.
  16. • Thorpy MJ, Krieger AC. Delayed diagnosis of narcolepsy: characterization and impact. *Sleep Med*. 2014;15:502–7.
- A comprehensive evaluation of the evidence and reasons for the delay in diagnosis of narcolepsy.
17. Pizza F, Franceschini C, Peltola H, Vandi S, Finotti E, Ingravallo F, et al. Clinical and polysomnographic course of childhood narcolepsy with cataplexy. *Brain*. 2013;136:3787–95.
  18. Billiard M, Bassetti C, Dauvilliers Y, Dolenc-Groselj L, Lammers GJ, Mayer G, et al. EFNS guidelines on management of narcolepsy. *Eur J Neurol*. 2006;13:1035–48.
  19. Morgenthaler TI, Kapur VK, Brown T, Swick TJ, Alessi C, Aurora RN, et al. Practice parameters for the treatment of narcolepsy and other hypersomnias of central origin. *Sleep*. 2007;30:1705–11.
  20. Xyrem (sodium oxybate) oral solution [prescribing information]. Palo Alto, CA: Jazz Pharmaceuticals, Inc.; April 2014.
  21. Nittur N, Konofal E, Dauvilliers Y, Franco P, Leu-Semenescu S, Cock VC, et al. Maudslowi in narcolepsy and idiopathic and symptomatic hypersomnia refractory to stimulants: a long-term chart review. *Sleep Med*. 2013;14:30–6.
  22. Dauvilliers Y, Bassetti C, Lammers GJ, Arnulf I, Mayer G, Rodenbeck A, et al. Pitolisant versus placebo or modafinil in patients with narcolepsy: a double-blind, randomised trial. *Lancet Neurol*. 2013;12:1068–75.
  23. Black J, Swick T, Feldman N, Doekel Jr R, Khayrallah M, Bream G, et al. Efficacy and safety of oral ADX-N05 for the treatment of excessive daytime sleepiness in adults with narcolepsy: results of a randomized, double-blind, placebo-controlled trial [abstract]. Presented at: 28th Annual Meeting of the Associated Professional Sleep Societies (SLEEP); May 31–June 4, 2014; Minneapolis, MN. 2014. Abstract LBA4.
  24. Bogan RK, Feldman NT, Lankford DA, Khayrallah MA. A double-blind placebo-controlled randomized crossover study of the efficacy and safety of ADX-N05 for the treatment of excessive daytime sleepiness in adult subjects with narcolepsy [abstract]. *Sleep*. 2013;36(Suppl):A257.
  25. Arias-Carrion O, Murillo-Rodriguez E. Effects of hypocretin/orexin cell transplantation on narcoleptic-like sleep behavior in rats. *PLoS One*. 2014;9:e95342.
  26. Weinhold SL, Seeck-Hirschner M, Nowak A, Hallschmid M, Goder R, Baier PC. The effect of intranasal orexin-A (hypocretin-1) on sleep, wakefulness and attention in narcolepsy with cataplexy. *Behav Brain Res*. 2014;262:8–13.
  27. Kantor S, Mochizuki T, Lops SN, Ko B, et al. Orexin gene therapy restores the timing and maintenance of wakefulness in narcoleptic mice. *Sleep*. 2013;36(8):1129–38.
  28. • Thorpy MJ, Dauvilliers Y. Clinical and practical considerations in the pharmacologic management of narcolepsy. *Sleep Med*. 2015;16(1):9–18.
- A comprehensive evaluation of clinically relevant recommendations for making treatment decisions in narcolepsy.
29. Provigil (modafinil) tablets [prescribing information]. Frazer, PA: Cephalon, Inc.; October 2010.
  30. Nuvigil (armodafinil) tablets [prescribing information]. Frazer, PA: Cephalon, Inc.; October 2010.
  31. • Wang YG, Swick TJ, Carter LP, Thorpy MJ, Benowitz NL. Safety overview of postmarketing and clinical experience of sodium oxybate (Xyrem): abuse, misuse, dependence, and diversion. *J Clin Sleep Med*. 2009;5:365–71.
- A review of the post marketing information available of the safety of sodium oxybate.
32. Poryazova R, Tartarotti S, Khatami R, Baumann CR, Valko P, Kallweit U, et al. Sodium oxybate in narcolepsy with cataplexy: Zurich sleep center experience. *Eur Neurol*. 2011;65:175–82.
  33. Zvosec DL, Smith SW, Porrata T, Strobl AQ, Dyer JE. Case series of 226 gamma-hydroxybutyrate-associated deaths: lethal toxicity and trauma. *Am J Emerg Med*. 2011;29:319–32.
  34. Feldman NT. Clinical perspective: monitoring sodium oxybate-treated narcolepsy patients for the development of sleep-disordered breathing. *Sleep Breath*. 2010;14:77–9.
  35. Husain AM, Ristanovic RK, Bogan RK. Weight loss in narcolepsy patients treated with sodium oxybate. *Sleep Med*. 2009;10:661–3.
  36. Black J, Houghton WC. Sodium oxybate improves excessive daytime sleepiness in narcolepsy. *Sleep*. 2006;29:939–46.
  37. Auger RR, Goodman SH, Silber MH, Krahn LE, Pankratz VS, Slocumb NL. Risks of high-dose stimulants in the treatment of disorders of excessive somnolence: a case-control study. *Sleep*. 2005;28:667–72.
  38. Bayard S, Langenier MC, Dauvilliers Y. Effect of psychostimulants on impulsivity and risk taking in narcolepsy with cataplexy. *Sleep*. 2013;36:1335–40.
  39. Bayard S, Dauvilliers YA. Reward-based behaviors and emotional processing in human with narcolepsy–cataplexy. *Front Behav Neurosci*. 2013;7:50.
  40. Tsujino N, Sakurai T. Role of orexin in modulating arousal, feeding, and motivation. *Front Behav Neurosci*. 2013;7:28.
  41. Vitiello B. Understanding the risk of using medications for attention deficit hyperactivity disorder with respect to physical growth and cardiovascular function. *Child Adolesc Psychiatr Clin N Am*. 2008;17:459–74.
  42. Vignatelli L, D’Alessandro R, Candelise L. Antidepressant drugs for narcolepsy. *Cochrane Database Syst Rev* 2008:CD003724.
  43. Frey J, Darbonne C. Fluoxetine suppresses human cataplexy: a pilot study. *Neurology*. 1994;44:707–9.

44. Izzi F, Placidi F, Marciani MG, Zannino S, Torelli F, Corte F, et al. Effective treatment of narcolepsy-cataplexy with duloxetine: a report of three cases [letter]. *Sleep Med.* 2009;10:153–4.
45. Moller LR, Ostergaard JR. Treatment with venlafaxine in six cases of children with narcolepsy and with cataplexy and hypnagogic hallucinations. *J Child Adolesc Psychopharmacol.* 2009;19:197–201.
46. Ju YE, Larson-Prior L, Duntley S. Changing demographics in REM sleep behavior disorder: possible effect of autoimmunity and antidepressants. *Sleep Med.* 2011;12:278–83.
47. Drug-induced restless legs syndrome. *Prescrire Int* 2010;19:164–65.
48. Martinez-Rodriguez J, Iranzo A, Santamaria J, Genis D, Molins A, Silva Y, et al. Status cataplecticus induced by abrupt withdrawal of clomipramine. *Neurologia.* 2002;17:113–. (article in Spanish).
49. Schwartz JR, Nelson MT, Schwartz ER, Hughes RJ. Effects of modafinil on wakefulness and executive function in patients with narcolepsy experiencing late-day sleepiness. *Clin Neuropharmacol.* 2004;27:74–9.
50. • Mignot EJ. A practical guide to the therapy of narcolepsy and hypersomnia syndromes. *Neurotherapeutics.* 2012;9:739–52.
- A recent analysis of medications used in the treatment of narcolepsy.
51. Vendrame M, Havaligi N, Matadeen-Ali C, Adams R, Kothare SV. Narcolepsy in children: a single-center clinical experience. *Pediatr Neurol.* 2008;38:314–20.
52. Aran A, Einen M, Lin L, Plazzi G, Nishino S, Mignot E. Clinical and therapeutic aspects of childhood narcolepsy-cataplexy: a retrospective study of 51 children. *Sleep.* 2010;33:1457–64.
53. Lecendreux M, Bruni O, Franco P, Gringras P, Konofal E, Nevsimalova S, et al. Clinical experience suggests that modafinil is an effective and safe treatment for paediatric narcolepsy. *J Sleep Res.* 2012;21:481–3.
54. Society American Geriatrics Society. Beers Criteria Update Expert Panel. American Geriatrics Society updated Beers Criteria for potentially inappropriate medication use in older adults. *J Am Geriatr Soc.* 2012;60:616–31.
55. • Thorpy M, Zhao CG, Dauvilliers Y. Management of narcolepsy during pregnancy. *Sleep Med.* 2013;14:367–76.
- A comprehensive assessment of the information regarding narcolepsy medications and pregnancy.
56. Maurovich-Horvat E, Kemlink D, Hogg B, Frauscher B, Ehrmann L, Geisler P, et al. Narcolepsy and pregnancy: a retrospective European evaluation of 249 pregnancies. *J Sleep Res.* 2013;22:496–512.